®
74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:A2HCT201

FCC PART 15C TEST REPORT FOR CERTIFICATION
On Behalf of
ALCO Electronics Limited.
Tablet
CT9CO08; CT9C18; CTICOA; VCTICOA, CT201; CTIC1A; VCTIC1A,; CT211

FCC ID: A2HCT201

Prepared for : ALCO Electronics Limited.

11/F Metropole Square, 2 On Yiu Street, Sha Tin, New
Territories, Hong Kong

Prepared By : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Tel: (0755) 26639496

Report Number : ACS-F21123
Date of Test . Apr.21~May.25, 2021
Date of Report  :  Jun.04, 2021

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21123 Page 1 of 39




®
74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:A2HCT201

TABLE OF CONTENTS
Description Page
1. SUMMARY OF STANDARDS AND RESULTS ... 5
1.1. Description of Standards and RESUILS ............ccuriiiiiiiiiicee s 5
2. GENERAL INFORMATION. ...t 6
2.1. Description of EQUIPMENT UNGEN TEST......cviiiiiiiieiieee e 6
2.2. Tested Supporting System DetailS ..........cooviiiiiiiiieee e 8
2.3. Block Diagram of connection between EUT and SIMUIAtOrS...........ccovverveiieiiniiiinencseneee 8
O 1S 101 0] 00 LA o o S 8
2.5, TESEFACHIITY oot 8
2.6. Measurement Uncertainty (95% confidence levels, K=2).........ccccvviiiiivnieni i, 9
3. POWER LINE CONDUCTED EMISSION TEST .....oooiiiieeeee e 10
3L TESE EQUIPIMENTS. ...ttt etttk b ettt bbb 10
3.2.  Block Diagram Of TeST SEIUP ......eiveieieieiiiisie ettt 10
3.3.  Power Line Conducted Emission TeSt LIMILS.........cccevriiiriiininienieieeesesese e 10
3.4, Configuration OFf EUT 0N TEST....c.ciiiiiiiiiiie et 11
3.5, Operating Condition OFf EUT .......ccoiiiiiiiiiii e 11
N T =T A 1 Tot T [ -SSR 11
3.7.  Power Line Conducted Emission TeSt RESUILS ........cccoveiiiriiiriieeeeeese e 11
4. RADIATED EMISSION MEASUREMENT ..o 13
4.1, TeSEEQUIPITIENT ....ueiiiiiiitiiete ettt bbbttt ettt 13
4.2.  Block Diagram Of TeSE SEIUP ......oiveiiiiieiiiiite st 14
4.3. Radiated Emission Limit Standard: ..........cocoeveiiiiiice e 15
4.4, EUT Configuration 0N TESE .....ccoieiiiiiiiiisie sttt 15
4.5.  Operating Condition OFf EUT .......coiiiiiiiiieee e 15
T =11 o 1 Tot T [ - SR 15
4.7. Radiated EMISSION TSt RESUITS........coviiiiiiiiiiiiiei e 16
5 CONDUCTED SPURIOUS EMISSIONS ... .o 26
5.1, TeSEEQUIPIMIENT ..ottt bbbttt b 26
5.2.  BIlock Diagram Of TeST SEIUP .....eiveiiieiiisiiite ittt 26
TR TR I T 1| OSSP PSPPSR 26
LR -1 o 1 Tot T L1 - S 26
TR T =11 A =S | S 26
6. 60B BANDWIDTH TEST ..ottt 30
B.1. TSt EQUIPIMENT ... bbbttt 30
8.2, LEIMIIE ..ttt ettt bbbttt 30
T T 1) o o= [0 SRR 30
B.4.  TESERESUILS .....eiiiieeie ettt ettt e b et e nr e ra e nreenen 30
7. MAXIMUM PEAK OUTPUT POWER TEST ......ooiiiiiieeeee e 32
7.1 TeSEEQUIPIMENT ...ttt ekttt bbb s 32
7.2, LEIMIE . bbb b ettt R et b et bRttt ettt 32
0 T 1) o (o= [0 RS 32
S 1S 1T (SRR 32
8 BAND EDGE COMPLIANCE TEST ...t 33
TR =T o o [V o041 SR 33
8.2, LIMT. it 33
8.3, TESE PIOUUCE ...ttt et bbbttt ettt bbb e 33
8.4, TESERESUILS ...ttt bbbttt 33
9 POWER SPECTRAL DENSITY TEST ... 36

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21123 Page 2 of 39




®
74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:A2HCT201

TR O It o 0 1T o] 4 o PR 36
LS T I 111 PP 36
LS TR T =TS B ol (0 ot =To (1] (T RPOPRRTP 36
LS I =Y B Y U] | £ PP 36
10.  ANTENNA REQUIREMENT ...t enrae e 38
10.1. STANDARD APPLICABLE ...ttt ettt ettt e e e e e e et e e e e e s eaanreees 38
10.2. ANTENNA CONNECTED CONSTRUCTION. ....ccitt ittt e e e e e 38
11. DEVIATION TO TEST SPECIFICATIONS ...t 39

Appendix A. Photograph of Test
Appendix B. Photo of the EUT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21123 Page 3 of 39




A U D I X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:A2HCT201
TEST REPORT
Applicant :  ALCO Electronics Limited.
Manufacturer . ALCO Electronics Limited.
Product . Tablet
FCCID . A2HCT201
(A) Model No. : CT9CO08; CT9C18; CT9COA; VCTICOA;
CT201; CT9C1A; VCT9CI1A; CT211
(B) Test Voltage : AC 120V/60Hz

Tested for comply with:

FCC CFR47 Part 15 Subpart C
Test procedure used: ANSI C63.10: 2013;
KDB 558074 D01v05r01

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test
report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the
accuracy and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT)

is to be technically compliant with the FCC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1074. No modifications were required during testing to bring this
product into compliance.

This report applies to single evaluation of one sample of above mentioned product. This report shall not
be reproduced in part without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Apr.21~May.25, 2021  Report of date: Jun.04, 2021

Prepared by : /I/Z ©>'cq L‘a Reviewed by : 4; AM"A \ A

Monica Liu / Assigtant Sunny Lw/ qut#y'Manager

; v L p NG
'AUDIX RERE R3) AL

Audix Technology (Shenzhen) Co., Ltd.
EMC#M#u44m%

Stamp only for EMG Dept. Report
Approved & Authorized Signer : Signature: 3%}{ Din

D

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21123 Page 4 of 39




AUDIX )

FCC ID:A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results

The EUT has been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
. . FCC Part 15: 15.207
Power Line Conducted Emission Test ANSI C63.10 2013 PASS
FCC Part 15: 15.209
. - FCC Part 15: 15.205
Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 : 2013
. o FCC Part 15: 15.247(d)
Conducted Spurious Emissions ANSI C63.10 * 2013 PASS
. FCC Part 15: 15.247(b)(3)
6dB & 99% Bandwidth Test ANSI C63.10 ° 2013 PASS
: FCC Part 15: 15.247(d)
Maximum Peak Output Power Test ANSI C63.10 : 2013 PASS
. FCC Part 15: 15.247(e)
Band Edge Compliance Test ANSI C63.10 © 2013 PASS
. FCC Part 15: 15.207
Power Spectral Density Test ANSI C63.10 2013 PASS

Audix Technology (Shenzhen) Co., Ltd.
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2. GENERAL INFORMATION
2.1. Description of Equipment Under Test

Applicant ALCO Electronics Limited.
Applicant Address 11/F Metropole Square, 2 On Yiu Street, Sha Tin, New Territories,
Hong Kong
Manufacturer ALCO Electronics Limited.
Manufacturer Address 11/F Metropole Square, 2 On Yiu Street, Sha Tin, New Territories,
Hong Kong
Product Tablet
CT9CO08; CT9C18; CTICOA; VCTICOA,; CT201; CTIC1A,;
VCTOC1A,; CT211
Model differences (Declared by the Applicant): The only differences
between these models are the follows for marking purpose:
o Color
0 Cosmetic details
V' Trade name
v Model Number
\  (Others, please specify) TFT Different screen sizes
Item No. Model No. [Trade Name| Remarks
Model No. 1 Basic model| CT9C08 |VENTURER|10.1” display
2 alternative | CT9COA |VENTURER|10.1” display
3 alternative | VCT9COA |VENTURER]|10.1” display
4 alternative CT201 COMPAQ |10.1” display
5 Basic model| CT9C18 |VENTURER]|11.6” display
6 alternative | CT9C1A |VENTURER|11.6” display
7 alternative | VCT9C1A |VENTURER|11.6” display
8 alternative CT211 COMPAQ |11.6” display
According to the above differences, the power line conducted
emission, radiated emission and bandedge compliance were tested
separately for two different display size.
Test Model CT9CO08; CT9C18
FCCID A2HCT201
Manufacture: ATC; M/N: APS-W010050200W-G
Power Adanter Input: 100-240V~, 50/60Hz, 0.35A Max
P Output: DC 5V, 2.0A
Cable: Shielded, Detachable, 1.0m
Manufacturer: Guangdong Pow-Tech New Power Co., Ltd.
Rechargeable Lithium-ion | M/N: PT3075110-2P;
Polymer Battery Power Rating Voltage: 3.7V, 6600mAh, 24.42Wh;
Max Charge Voltage: 4.2V.
Sample Type Prototype production
Date of Receipt Apr.13, 2021
Date of Test Apr.21~May.25, 2021
Remark: This report only for BLE.
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Product Feature & Specification

Product

Tablet

Model No.

CT9CO08; CT9C18; CTICOA; VCTICOA, CT201; CTICI1A;
VCTICIA; CT211

X] Commercial Power AC 100~240 V
Power Source X] External Power Source DC5V

DX Li-ion Battery DC 3.7V

[ ] UM battery DCV
Bluetooth
Radio Bluetooth VV3.0+EDR; Bluetooth V4.0

Frequency Range

2402-2480MHz

Type of Modulation

GFSK, ©/4DQPSK, 8DPSK

Data Rate

1Mbps, 2Mbps, 3Mbps

Quantity of Channels 79/40

Channel Separation 1MHz/2MHz
2.4GHz Wi-Fi

Support Modes 802.11b/g/n20/n40

Frequency Range

2412-2462MHz

Type of Modulation

802.11b(DSSS): CCK, QPSK, BPSK;
802.11g/n(OFDM): 64QAM,16QAM, QPSK, BPSK

Data Rate

802.11b: 1/2/5.5/11 Mbps;
802.11g: 6/9/12/18/24/36/48/54 Mbps;
802.11n: up to 150Mbps

Channel Separation

SMHz

5GHz Wi-Fi

Support Modes

802.11a/n20/n40/ac20/ac40/ac80

Frequency Range

5180-5240MHz, 5745-5825MHz

Type of Modulation

802.11a/n (OFDM): QPSK, BPSK, 16QAM, 64QAM
802.11ac (OFDM): QPSK, BPSK, 16QAM, 64QAM,256QAM

802.11a: 6/9/12/18/24/36/48/54 Mbps;

Data Rate 802.11n/ac: up to 433Mbps

Channel Separation 5MHz

Antenna System

Type of Antenna FPCB Antenna

Antenna Peak Gain Bluetooth Peak Gain: 1.5dBi

(for CT9CO08) DTS Band (2400-2483.5MHz) Peak Gain: 1.5dBi.

U-NII-1 Band (5150-5250MHz) Peak Gain: 1.5dBi.
U-NII-3 Band (5725-5850MHz) Peak Gain: 1.5dBi.

Antenna Peak Gain
(for CT9C18)

Bluetooth Peak Gain: 1dBi

DTS Band (2400-2483.5MHz) Peak Gain: 1dBi.
U-NII-1 Band (5150-5250MHz) Peak Gain: 1dBi.
U-NII-3 Band (5725-5850MHz) Peak Gain: 1dBi.
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2.2.Tested Supporting System Details

[None]

2.3.Block Diagram of connection between EUT and simulators

AC Mains <—

Adapter

(EUT: Tablet)

2.4. Test information

A Special Test Software (V1.25.100-A00) was used to control EUT work in Continuous TX

EUT

mode (GFSK modulation), and select test channel.

Tested mode, channel, and data rate information
Frequency
Mode data rate (Mbps) Channel (MH2)
Tx Mode 1 Low:CHO 2402
GFSK 1 Middle: CH19 2440
modulation 1 High: CH39 2480

2.5. Test Facility
Site Description
Audix Technology (Shenzhen) Co., Ltd.

Name of Firm No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China
Accredited by Industry Canada

EMC Lab. Registration Number: IC 5183A-1

Valid Date: Mar.31, 2022

Certificated by FCC, USA
Designation No.: CN5022
Valid Date: Mar.31, 2022

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2022
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2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertalnt_y for Conductlon_emlssmn test 2 6dB(150KHz to 30MHz)
in No. 1 Conduction
3.2dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 3.6dB(30~200MHz, Polarization: V)
in 3m chamber 3.4dB(200M~1GHz, Polarization: H)
3.4dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test 4.6dB(1~6GHz, Distance: 3m)
in 3m chamber(1GHz-25GHz) 4.6dB(6~25GHz, Distance: 3m)
Uncertainty for Radiated Spurious 3.7dB(30MHz~1000MHz)
Emission test 3.3dB(1~26.5GHz)
Uncertainty for Conduction Spurious
e 2.0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 1.9%
Uncertainty for test site temperature and 0.6C
humidity 3%

Note: EMI uncertainty is evaluated by CISPR16-4-2.
The value of measurement uncertainty of EMI is less than Ucspr.
The value is not calculated in the test results.
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1 1# Shielding Room AUDIX N/A N/A May.17,18 | 3 Year
2 EMI Test Receiver | Rohde & Schwarz ESCI 100842 Apr.07,21 | 1 Year
3 L.I.S.N.#1 Rohde & Schwarz ENV216 102160 Oct.11,20 | 1 Year
4. L.I.S.N.#2 Kyoritsu KNW-407 8-1636-1 Apr.06,21 | 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.06,21 | 1 Year
6 Terminator Hubersuhner 50Q No.2 Apr.06,21 | 1 Year
EMCCFD300-B
7 RF Cable EMCI M-NM-2000 190422 Apr.08,21 | 1 Year
8. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver —] EUT Peripheral
L | AL | A
80cm
0.8m
LISN#1 LISN#2 |7
v
[ —

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(u1V) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.
3. Emission Level (dBuV) = Factor (L.I.S.N.) (dB) + Cable Loss (dB) + Reading
(Receiver) (dBuV).
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Tablet (EUT)

Model Number  : CT9CO08; CT9C18
Serial Number :N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turn on the power of all equipments.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via AC unit connected to the power mains through a line impedance stabilization network
(L.I.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block
diagram of the test setup and photographs). The AC line are checked to find out the maximum
conducted emission. In order to find the maximum emission levels, the relative positions of
equipment and all of the interface cables shall be changed according to ANSI C63.10: 2013 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)
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M/N: CT9CO08

Data: 2 File; E:M#CE2021 Report DatalJ 258 A 122103 142.EMG (16) Data: 1 File; E:#CE2021 Report Datal 78 A 122103 142.EMG (16)
ggLevel (dBuv) Date: 2021-05-24 gplevel (dBuV) Date: 2021-05-24
70,
CC c CC c
0 FCC PART 15 60| FCC PART 15
5 61
50 FCC PART 15 € (AVG) 50 i i FCC PART 15 € (AVG)
L) |
40, 40|
30, 4 30| !
{11 T
20, 20|
10 10}
15 2 5 1 2 10 20 30 15 2 5 1 2 10 20 30
Frequency (MHz) Frequency (MHz)
Site no :11# Conduction Data No Site no :11# Conduction Data No
Dis./Lisn :2020 ENW216-L LISN phas Dis./Lisn 2020 ENW216-H LISN phase:
Limit :FCC PART 15 C Limit :FCC PART 15 C
Env./Ins. :Temp:24.8%C Humi:56% Enginesr tEvan Env./Ins. :Tewp:24.8%C Humi:56% Enginesr tEvan
EUT : EUT :
Power Rating :AC 120V/60Hz Power Rating :AC 120V/60Hz
Test Mode BT 4.0 Test Mode BT 4.0
LISH  Cable Emission LISH  Cable Emission
Ho Freg Factor loss Reading Level Limits Margin Remark Na Freg Factor loss Reading Level Limits Margin Rewmark
(MHz| idBE} idB) {dBuv) {dBu¥) {dBuW}) idE} (MHz) idE} idB) {dBuv) {dBuV) {dBuW) idE}
1 0.154 5.70 0.01 47.30 57.01 65.78 8.77 QP 1 0.154 5.70 0.01 45.80 58.51 65.78 727 QP
z 0.154  9.70 0.0l 32.90 4z.61 55.78  13.17 Average z 0.152  9.70 0.0l 34.30 44.01 £5.78  11.77 Average
3 0.206 9.70 0.01 38.90 48.61 63.37 14.76 QF 3 0.206 5.70 0.01 40.50 50.21 63.37 13.16 QF
4 0.z06 8.70 0.01 z4.z20 33.91 53.37 19.46 Average 4 0.z086 S.70 0.01 z6.00 35.71 53.37 17.66 Average
5 0.254 9.70 0.01 35.00 44,71 61.63 16.92 QF ) 0.682 5.70 0.01 39.80 49.61 56.00 6.39 QF
5 0.254 5.70 0.01 23.60 33.31 51.63 18.32 Average 3 0.682 5.70 0.01 24.40 34.11 46.00 11.89 Average
7 0.z98 9.70 0.01 F2.40 4z.11 60.30 18.19 QP 7 0.778 9.70 0.01 37.380 47.51 56.00 .49 QP
8 0.298 5.70 0.01 20.40 30.11 50.30 20.19 Average 8 0.778 5.70 0.01 2z.40 3z.11 46.00 13.89 Average
] 0.610  3.70 0.0l 35.90 45.61 56.00  10.38 OF ] 1.446  9.70 0.0z 36.20 45.92 56.00  10.08 OF
10 0.610 9.70 0.01 20.30 30.01 46.00 15.599 Average pi) 1.446 5.70 0.0z 16.590 26.62 46.00 19.38 Average
11 0.690 S.70 0.01 34.50 44.21 S56.00 11.79 QF 11 14.678 S.80 0.08 33.50 43.38 60.00 16.62 QF
1z 0.690 9.70 0.01 15.10 z24.81 46.00 21.19 Average 1z 14.8678 9.80 0.08 ZZ.40 3z.28 50.00 17.72 Awverage

Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.
2.If the average limit is met when using & gquasi-peak detector.
the EUT shall ke deemed to mest both limits and measurement

Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.
2.If the average limit is met when using a gquasi-pesk detector.
the EUT shall ke deemed to mest both limits and measurement

with average detestor 15 unnecessary.

with average detector 1s unhecessary.

M/N: CT9C18

Data: 14 File: EA1#CE2021 Report DatalJ Z:E A 122103142.EM6 (16) Data: 13 File: EA1#CE2021 Report DatalJZE A1Z2103142.EM6 (16)
Level (dBuV) Date: 2021-05-24 Level (dBuV) Date: 2021-05-24
70 70|
50 FCCPART 15¢C 50 PART 15 ¢

FCC PART 15 € (AVG) CC PART 15 € (AVG)
50\ 7 { 50 15 ¢ (A
40, ! 40|
1
30, 1 30|
1
20| 20]
10 10}
A5 .2 5 1 2 10 20 30 15 .2 5 1 2 5 10 20 30
Frequency (MHz) Frequency (MHz)
Site no :1# Conduction Data No Site no :1ff Conduction Data No  :13
Dis./Lisn 12020 ENV2Z16-L LISN phas Dis./Lisn 12020 ENVZ16-N LISN phase:
Limit :FCC PART 15 C Limit :FCC PART 15 C
Env./Ins. :Temp:24.5+C Humi:S6% Engineer :Evan Env./Ins. :Temp:24.8+C Huni:S6% Engineer :Evan
EUT : EUT :
Power Rating :AC 1Z0V/60Hz Power Rating :AC 120V/60Hz
Test Mode BT 4.0 Test Mode BT 4.0
LISN Cable Emizsion LISN Cable Emission
No Freq Factor loss  Reading Level Limits Margin Remark No Freq Factor loss  Reading Level Limits Margin Remark
(MHz) (4B} (GE)  (dBuv) (aBuv)  (dBu¥) (dE) (MHz)  (dB) (dB)  (dBuv] (aBuv)  (dBu¥) (dE)
1 0.154  9.70 0.0l 44.20 53.91 £5.78  11.87 oF 1 0.152  9.70 0.0l 43.60 55.31 £5.78  1z.47 oF
2 0.154  9.70 0.01 30.80 40.51 55.78  15.27 Average 2 0.152  9.70 0.01 31.20 40.91 55.78  14.87 Average
3 0.20z  9.70 0.0l 36.90 46.61 63.53  16.92 OF 3 0.618  9.70 0.0l 38.60 48.31 56.00 7.69 OF
4 0.202  9.70 0.01 23.80 33.51 53.53  20.02 Average 4 0.618  9.70 0.01 21.60 31.31 46.00  14.69 Average
5 0.354  9.70 0.01 36.20 45.91 58.87  12.96 QF 5 0.674  9.70 0.01 41.50 51.21 56.00 4.79 QF
5 0.354  9.70 0.01 23.70 35.41 45.87  15.46 Average 6 0.672  9.70 0.01 26.40 36.11 46.00 9.89 Average
7 0.606  9.70 0.01 37.60 47.31 56.00 8.69 QF 7 0.772  9.70 0.01 39.20 48.91 56.00 7.09 QF
] 0.606  9.70 0.0l 23.30 33.51 46.00  12.49 Average 3 0.772  9.70 0.0l 23.80 33.51 46.00  12.49 Average
9 0.694  9.70 0.01 35.40 45.11 56.00  10.89 ap 9 1.446  9.70 0.0z 37.40 47.12 56.00 5.88 ap
10 0.634  9.70 0.01 14.20 23.91 45.00 22.08 Iverage 10 1.446  5.70 0.0z 18.70 28.42 45.00  17.58 Iverage
11 1s.z22  9.80 0.08 30.51 40.39 60.00  19.61 oF 11 24.230  9.90 0.11 37.70 47.71 60,00  12.29 oF
1z 15.2z22  9.80 0.08 16.91 26.79 50.00  23.21 Iverage 12 24.230  9.90 0.11 25.00 35.01 50.00  14.99 Iverage

Remarks: 1.Emission Level=LISN Factor+Ceble Loss+Reading.

.If the average limit is met when using a guasi-peak detector.
the EUT shall ke deemed to mest both limits and measurement
with average detector is unnecessary.

&

Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.
2.If the average limit is met when using a quasi-peak detector.
the EUT shall ke deemed to mest both limits and measurewment
with average detector is unnecessary.
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FCC ID:A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

4. RADIATED EMISSION MEASUREMENT

4.1. Test Equipment

Frequency range: 30~1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1, 3#Chamber(NSA) AUDIX N/A N/A May.03,20 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18 | 3 Year
3. Signal Analyzer Rohde & Schwarz FSV30 104050 Apr.07,21 | 1 Year
4, EMI Test Receiver | Rohde & Schwarz ESR7 101547 Apr.07,21 | 1 Year
5. Amplifier HP 8447D 2648A04738 | Apr.08,21 | 1 Year
6. T”'"’Ag;]'f’;r?ﬁgba”d SCHWARZBECK | VULB 9168 710 0ct.19,20 | 1 Year
7. Loop Antenna Chase HLAG6120 1062 Apr.29,20 | 1 Year
8. NSA Cable HUBER+SUHNER | CFD400NL-LW No.3 Oct.11,20 | 1 Year
9. Coaxial Switch Anritsu MP59B 6201397223 | Apr.07,21 | 1 Year
10. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A
Note: N/A means Not applicable.
Frequency range: above 1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3#Chamber(Svswr) AUDIX N/A N/A Apr.1521 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A Apr.16,19 | 3 Year
3. Signal Analyzer | Rohde & Schwarz FSV30 104051 Apr.06,21 | 1 Year
4. PXA Signal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer
5. Horn Antenna ETC MCTD 1209 | DRH15F03006 | Jul.30,20 | 1 Year
6. Horn Antenna ETS 3116 00060089 Dec.09,20 | 1 Year
7. Amplifier HP 8449B 3008A02495 | Apr.07,21 | 1 Year
8. Amplifier EMCI EMC184040SE 980507 Apr.08,21 | 1 Year
9. RF Cable HUBER+SUHNER | SUCOFLEX-106 505238/6 Apr.07,21 | 1 Year
10. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21123 Page 13 of 39
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FCC ID:A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

4.2. Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

2.0m(L)*1.0m(W)*0.8m(H) —_

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE

(FIBRE GLASS)

Combining Network [-{ AMP

Spectrum Analyzer

PC System

Receiver

For frequency range 1GHz-25GHz

Anechoic 3m Chamber

3m

[|:]<

(Reference Point)

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

1.0m(L)*1.0m(W)*1.5m(H) — || TURN TABLE |1 5m
ABSORBER (Styrene) :
(30cm maximum)
_ _ =t
AMP | [Spectrum Analyzer| [ PC System -

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:A2HCT201

4.3.

4.4,

4.5.

4.6.

Radiated Emission Limit Standard:
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT

MHz Meters uVv/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak

Above - 1000MHz 8 54.0 dB(p(s)/r)n (A(verag)e)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90
kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in these
three bands are based on measurements employing an average detector.
EUT Configuration on Test
The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

4.4.1. Tablet (EUT)

Model Number . CT9C08; CT9C18
Serial Number : N/A
Operating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.

45.3. Let EUT work in Tx mode.

Test Procedure

Frequency below 30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated
360 degrees and antenna fixed to 1 m to find the maximum emission level. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI
C63.10-2013 regulation.

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna)
is used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna is set on Test. In order to find the maximum emission levels, all of the interface cables
must be manipulated according to ANSI C63.10-2013 on radiated emission Test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21123 Page 15 of 39




®
74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:A2HCT201

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESRY7) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s RBW is set at 1MHz and VBW is set at 3MHz for peak
emissions measurement above 1GHz.

This device is pulse Modulated, a duty cycle factor was used to calculated average level based
measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

4.7. Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note: The duty cycle factor for calculate average level is 1.11dB, and average limit is 20dB
below peak limit, so if peak measured level comply with average limit, the average level
was deemed to comply with average limit.

Duty cycle factor = 20log (1/duty cycle) =1.11dB

Agilent Spectrum Analyzer - Swept SA

B R S OB Gl [ SENSEITNT ALIGH AUTO
Marker 3 A 2.50000 ms . Avg Type: Log-Pwr
PNQ: Wide ~—»— Trig:Free Run
IFGain:Low #atten: 30 dB Select Marker
>
AMKr3 2.500 ms 3
Ref Offset 11 dB
Ref 20.00 dBm 3.08 di B W——
Normal
|
Delta
B
Fixedl>
B
Center 2.402000000 GHz Span 0 Hz
Res BW 47 kHz VBW 47 kHz Sweep 10.00 ms (1001 pts) OFf
MKR MODE| TRC| SCL FUMCTION FUNCTION WIDTH FUMNCTION WALUE
1 mn-— e ———||
pd F [1 ]t 5400us]|
3 [t ]
4 Properties»
5
6
7 [ |
8
9 More
10
b 10f2
MEG STATUS
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FCC ID:A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Frequency: 30MHz~1GHz

M/N: CT9CO08

Data: 2
anLevel (dBuvim)

File: E:\2021 Report DataiJjiequn'A122103142-RF fcc.EM6 (8)

Date: 2021.05.24

FCCPART 15 C (3M)
édB

|
PR S

Data: 6
oo Level (dBuvim)

File: E:\2021 Report Datal.J'

quniA122103142-RF foc.EMG (8)

Date: 2021.05.24

700
60.0

FCC PART 15 C (3M)
50.0 ,@

00— |

30 224. 118, 612. 806. 1000
Frequency (MHz)
Site no. 3m Chamber Data na.
Dis. / knt. 3m 2020 YULBS168-710 Ant. pol. : HORIZONTAL
Limit FCC PART 15 C [3M)
Env. / Ins. 23.6¥C/54% Engineer Hogrn
EUT
Power rating : AC 120V/60Hz
Test Mode BT4.0 TX
ant. cable Emission
No. Fregq. Factor Loss Reading Level Limits Margin  Remark
(MHz) idB/r) (dB)  (dBu¥) (dBu¥/m) (dBuV/m) (dB]
1 119.240 16.30 1.10  10.08  27.48 43.50 16.02 aQr
2 163.860 19.00 1.30 3.62 23.94 43.50 19.56 13
3 234.670 16.80 1.53 2.09  22.42 46.00 23.58 aF
4 385.980 20.82 1.89 z.30  25.21 46.00 z0.78 QF
5 467.470 22.80 2.24 0.78  25.82 46.00 20.18 ar
6 584.840 24.80 2.54 0.33 27.67 46.00 18.33 Qr
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

The emission levels that are 20dB below the official
limit are not reported.

M/N: CT9C18

30 224. 118, 612. 806. 1000
Frequency (MHz)
Site no. 3m Chadoer Data no.
Dis. / knt. 3m 2020 VULBS168-710 Ant. pol. : VERTICAL
Limit FCC PART 15 C [3H]
Env. / Ins. 23.6¥C/54% Engineer Hogrn
EUT
Power rating : AC 120W/60Hz
Test Mode BT4.0 TX
ant. cable Emission
No. Fregq. Factor Loss Reading Level Limits Margin  Remark
(MHz) (dB/ra) (dB)  (dBu¥) (dBuV/m) idBuV/m) (dB]
1 30.000 18.30 0.63  15.65  34.58 40.00 5.42 aQr
2 76.560 15.60 0.83 8.9  25.37 40.00 14.63 13
3 155.130 19.20 1.26 7.37  27.83 43.50 15.67 aF
4 282.670 18.80 1.72 113 21.75 46.00 24.25 QF
5 454.860 22.80 2.20 -0.82  24.18 46.00 21.82 ar
6 612.970 25.84 2.60 -0.62  27.80 46.00 18.20 Qr
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dE below the official
limit are not reported.
Data: 2 File: E:2021 Report DataiJjiequniA122103142.RF.EM6 (8)

onLevel (dBuvim) Date: 2021-05-24

70.0|
60.0|

FCC PART (15 C (3M)
50.0) éﬂﬂ

40.041 ‘

30.0 4
1 3 5 g
200
10.0
"0 224, 118 612, 206 1000
Frequency (MHz)
Site no. 3w Chardber Data no. 2
Dis. / Ant. 3m 2020 WULBI168-T10 Ant. pol. VERTICAL
Limic FCC PART 15 C (3M)
Env. / Ins. 3.67C/54% Engineer Hogrn
EUT
Power rating AC 120%/60Hz
Test Mode ET4.0 TX
dnt. Cable Emission
HNo. Freg. Factor Loss PReading Level Limits Hargin Remark
(MHz) {dB/ ) (dB) {dBuW) {dBuV/m) (dBuV/mj {dB)
1 30.000 18.30 0.63 15.63 34.56 40.00 5.44 QP
2 75.530 15.380 0.583 G.16 24.91 40.00 15.0% QF
3 126.030 17.20 1.13 6.42 24.75 43.50 18.75 Qr
k3 157.070 18.z20 1.27 8.16 28.63 43.50 14.87 QP
5 201.690 15.68 1.49 6.22 23.39 43.50 20,11 QP
& 235.640 16.90 1.58% 4.17 2z.80 46.00 23.40 =)
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Data: 6
gpLEvel (BuvIm)

File: 12021 Report DatalJjiequmiA1Z2103142-RE.EMG (8)
Date: 2021-05-24

70.0
60.0

FCC PART (15 C (3M)
50.0 ,’@

4U.ﬂ‘l ‘

30 224, 418, 612, 806, 1000
Frequency (MHz)
Site no. 31 Chamiser Data no. 6
Dis. / knt. im 2020 VOLES168-710 Ant. pol. : HORTZONTAL
Limit FCC PART 15 C (3H)
Env. / Ins. 3.67C/54% Enginser Hogrn
EUT
Power rating : AC 120V/G0HzZ
Test Node BT4.0 TX
knt. Cable Emission
Ne. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/ ) (dB)  (dBu¥) (dBu¥/m) (dBuV/m) (dB)
1 32.910 18.40 0.65 &.07 27.12 40.00 12.88 13
. 119.240 16.30 1.10 2.40  26.80 43.50 16.70 QF
3 159.980 18.20 1.28 3.03  23.51 43.50 19.93 QF
4 300.630 19.10 1.74 1.63  22.47 46.00 23.53 13
5§ 382.110 20.90 1.98 3.26 26.14 46.00 19.86 aF
€ 502.180 23.48 2.36  -0.90  24.94 46.00 21.06 13
Remaris: 1. Emission Level= Antenna Factor + Cable LosSs + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID:A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Frequency: 1GHz~18GHz

Data: 45

2pLeve! (dBuvir

M/N: CT9C08

021 ReportWJiequn'A172103142R2\A122103142R2-BT fcc.EM6 (60)
Date: 2021-05-25

110]

90|

FCC PART 15C PEAK

70|

50|

30|

Pover rating

4400. 14600. 18000

7800, 11200,
Frequency (MHz)

Data no.

Ant. pol.

3m Chamber

3m 2020 HCTD1209-3006
FCC PART 15C PEAK
23.2%C/52.5%

45
HORIZONTAL

Engineer Lynn

AC120V/ 60HZ
Test Mode BT4.0 240ZMHzZ Tx
Data: 47 Fil 021 ReportiJiequn'A122103142R21A122103142R2-BT fcc.EMG (60)
120Level (dBuVim) Date: 2021-05-25
110
90
FCC PART 15C PEAK

70
50
30
10

1000 4400. 7800. 11200. 14600. 18000

Frequency {MHz)

Hite no. im Chadoer Data no. : 47
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : VERTICAL
Limit FCC PART 15C PERK
Env. / Ins. 23.27C/52.5% Engineer Lynn
EUT

Pover rating :

Test Hode

AC120V/ 60HZ
BT4.0 240ZMHz Tx

Data: 46 File: F:12021 ReportiJiequniA122103142R2IA122103142R2-BT fcc.EMG (60)
12gLevel (BuVim) Date: 2021-05.25
110
90| 1
FCC PART {5€ PEAK
70
FCC PART 15€ AV
50 2
30
10
1000 3400, 500, 11200. 14600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. 46
Dig. / Ant. 3m 2020 MCTD1209-3006 Ant.. pol. HORIZONTAL
Limic FCC PART 15C PEAK
Env. / Ins. 23.2%C/52.5% Engineser Lynn
EUT H
Power rating : AC120V/60HZ
Test Mode BT4.0 Z40ZMHz Tx
Ant. Cable Emission
No. Freg. Factor Loss  Reading  Level Limits Margin Remark
(MHz)  (dB/m)  {dB) (elBuv) (dBuv/m] (dBuV/m)  (dB)
1 z402.000 28.01 0.92 95.0¢ 85.75 - e Peak
Z 4004.000 32.61 1.36 46,65 46.21 74.00 27.79 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 48 File: F:12021 ReportiJiequniA1Z2103142RZA1Z2103142R2-BT cC.EMG (60)

1

Level (dBuVim)

Date: 2021.05.25

110
90|
1 FCC PART 15C PEAK
70|
FCC PART 15C AV

50| Z
30|
10

1000 4400. 7800. 11200. 14600. 18000

Frequency {MHz)
Hite no. 3m Chamboer Data no. : 46
Dis. / knt. 3m 2020 MCTD12089-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PERK
Env. / Ins. 23.27C/52.5% Enginser Lynn
EUT :
Power rating : AC1Z0V/60HZ
Test Node BT4.0 2402MHz Tx
Ant.  Cable Emission
No. Freg. Factor Less Reading Level limits Margin Remark
(MHz] (dB/m) (dB)  (dBuV)  (dBu¥/m| (dBuV/m) (dB)

1 2402.000 28.01 0.92 80.96 465 —mmmom —mmoee Peak
2 4804.000 32.61 1.38 46.19 45.72 74.00  28.28 Peak

Remarks: Emission Level= Antenna Factor + Cable Loss + Reading.

1.
z

The emission levels that are 20dB kelow the official
limit are not reported.

Audix Technology (Shenzh

en) Co., Ltd.
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AUDIX Technology (Shenzhen) Co., Ltd.

Data: 51
Level (dBu!

File:

512021 Report\Jiequn'A172103142R2\A122103142R2-BT fcc.EMG (60)

Date: 2021-05-25

1.
110]

90|

FCC PART 15C PEAK

70|

50|

30|

Pover rating
Test Mode

Data: 53
Level {dBu/

1.

4400.

3m Chamber
3m

7800,

2020 MCTD1209-3006

. 11
Frequency (MHz)

Data no.
hnt. pol.

FCC FART 15C PEAK

3.2%C/52.5%

LC120V/60HZ
BT4.0 2440MHzZ Tx

Engineer

14600, 18000

51
HORTIZONTAL

Lynn

021 Report.JiequniA122103142R21A122103142R2-BT fcc.EMG (60)

Date: 2021.05.25

110]

90|

FCC PART 15C PEAK

70|

50|

30|

1000

Site no.
Dis. / knt.
Limit

Env. / Ins.
EUT

Pover rating
Test Hode

4400. 7800. 11200.
Frequency {MHz)

3m Chadoer Data no.

3m 2020 MCTD120S-3006 int. pol.

FCC PART 15C PERK

23.27C/52.5% Engineer

AC120V/ 60HZ
BT4.0 Z440MHz Tx

14600. 18000

: WERTICAL

Lynn

Data: 52 File: F:12021 ReportiJiequniA 122103 142R2A122103142R2-BT fec. EMG (60)

12pLevel (dBuVim) Date: 2021-05-25
110)

90 1

FCC PART 5C PEAK
70|
FCC PART 15€ AV

50| 2

30|

10

1000 1400, 00. 11200, 14600, 18000
Frequency (MHz)

Site no. 3m Chamber Data no. 52

Dis. / Ant. : 3m 2020 HCTD1205-3006 Ant. pol. : HORTZONTAL

Limic FCC PART 15¢C PEAK

Env. / Ins. 3.27C/52.5% Engineer : Lynn

EUT H

Power rating : AC120V/60HZ

Test Mode BT4.0 2440MHz Tx

Ant. Cable Emission
No. Freg. Factor Loss  Reading  Level Limits Margin Remark
(MHz) {dB/1) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 2440.000 28.11 0.93  94.68  58.48  —---mo Pesk
z 4880.000 9z.68 1.39  47.53  47.13  74.00 26.87  Peak

Remarks: 1. Emission Lewel= Antenmna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 54 File: 22021 Report.Jiequn\A122103142R21A1Z2103142R2-BT fcc.EM6G (60)
1 Level (dBuVim) Date: 2021-05-25
110]
90|
FCC PART 15C PEAK
70|
PART 15C AV
50| 2
30|
10
1000 4400. 7800. 11200. 14600. 18000
Frequency {MHz)
Site no. 3m Chamber Data no.
Dis. / knt. 3m 2020 MCTD12089-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PERK
Env. / Ins. 23.27C/52.5% Enginser Lynn
EUT :
Power rating : AC1Z0V/60HZ
Test Mode ET4.0 2440MHz Tx
Ant.  Cable Emission
No. Freg. Factor Less Reading Level limits Margin Remark
(MHz] (dB/m) (dB)  (dBuV)  (dBu¥/m) (dBuV/m)  (dB)
1 2440.000 28.11 0.93 80.12 73.92 —mmmom —mmeo Peak
2 4880.000 32.68  1.39 46.43 46.03 74.00  27.97 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dE below the official

limit are not reported.
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Data: 55 File:

Level (dBu!

512021 Report\Jiequn'A172103142R2\A122103142R2-BT fcc.EMG (60)

Date: 2021-05-25

1.
110]

90|

FCC PART 15C PEAK

70|

50|

30|

Pover rating
Test Mode

Data: 57
Level {dBu/

1.

4400. 7800, 11200,
Frequency (MHz)

3m Chamber
3m 2020 HCTD120S-3006 Anc.
FCC FART 15C PEAK
3.2%C/52.5%

LC120V/60HZ
BT4.0 2480MHzZ Tx

Data no.

Engineer

14600, 18000

55

: VERTICAL

Lynn

021 Report.JiequniA122103142R21A122103142R2-BT fcc.EMG (60)

Date: 2021.05.25

110]

90|

FCC PART 15C PEAK

70|

50|

30|

1000

Site no.
Dis. / knt.
Limit

Env. / Ins.
EUT

Pover rating
Test Hode

4400. 7800. 11200.
Frequency {MHz)

3m Chadoer

3m 2020 MCTD120S-3006 int.

FCC PART 15C PELK
23.27C/52.5%

AC120V/ 60HZ
BT4.0 Z4G0MHz Tx

Data no.

Engineer

14600. 18000

HORIZONTAL

Lynn

Data: 56 File: F:2021 ReportiJiequniA122103142R21A122103142R2-BT fcc.EMG (60)
120Level (4BuVim) Date: 2021-05-25
110
90|
! ECC PART 5 PEAK
70
FCC PART 15C AV
50 2
30
10
1000 4400. 00. 11200, 14600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 56
Dis. / Ant. 3m 2020 MCTD1205-3006 Ant. : VERTICAL
Limitc FCC PART 15C FEAK
Env. / Ins. 3.27C/52.5% Engineser Lynn
EUT H
Power rating : AC120V/60HZ
Test Mode ET4.0 2450MHz Tx
Ant. Cable Emission
Vo. Freg. Factor Loss  Reading  Level Margin Remark
(MHz]  (dB/m)  (dB) (dBuv) (8Buv¥/m) (dBuV/m)  (dB)
1 2480.000 28.17 0.94 g2.14 7E.00 - Peak
Z 4860.000 3Z.77 1.39 45.97 45.64 28.36 Peak
Rewarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading.
2. The emissicon levels that are 20dB below the official
limit are not reported.
Data: 58 File: F:12021 ReportiJiequniA1Z22103142R2\A122103142R2-BT fcc.EM6 (60)
12pLevel (dBuVim) Date: 2021.05-25
110
90 1
FCC PART 15C PEAK
70
PART 15C AV
50 2
30
10|
1000 4400 7800. 11200, 14600. 13000
Frequency {MHz)
Fite no. 3m Chamber Data no.
Dis. / Ant. 3m 2020 MCTD12OS-3006 Ant. HORIZONTAL
Limit FCC PART 15C PERK
Env. / Ins. 23.2%C/52.5% Engineer Lynn
EUT H
Power rating : ACLZOV/E0HI
Test HNode ET4.0 Z450MHz Tx
Ant. Cable Emission
No. Freq. Factor Loss Peading Level Limits Margin Remark
(MHz) (B /m) (dB) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 2480.000 28.17 0.94% 94.52 88.38 ——--—— —————— Pealk
2 4880.000 32.77 1.39 46.02 45.69 74 .00 28.31 Pealk

Remarks:

1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

M/N: CT9C18

Data: 45 021 ReportiJiequn\A122103142R21A122103142R2-BT.EMG (66)
zolevel B Date: 2021-05-03
110
90
! FCC PART 15C PEAK
70
50

“WMWW
7 ———————Lls

Data: 46 File:
{aplevel [Buvim)

<2021 ReportiJiequn'A172103142R2\A122103142R2-BT.EM6 (66)
Date: 2021-05-03

110

90) 1

FCC PART 15C PEAK
70

50

deWMMW
0 i e Y

10)
1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
Site no. 3m Chardber Data no. i 45
Dis. / Ant. 3m 2020 MCTD1205-3006 Ant. pol. : WERTICAL
Limic FCC PART 15C PEAK
Env. / Ins. 23.2%C/52.5% Engineer Lynn
EUT

Pover rating
Test Mode

AC120V/ 60HZ
BET4.0  2402MHz Tx

Aint. Cable Emission

No. Freg. Factor Loss  Reading  Level Limits Margin Remark
(MHz)  (dB/w] (8B)  (dBuv) (dBu¥/w) (dBuV/wm)  (dB)
1 2402.000 28.01 0.92 82.94 75.93

777777777777 Peak

Remarks: 1. Emission Lewel= intenna Factor + Cable Loss + Reading.

The emission levels that are 20dB helow the official
limit are not reported.

Data: 49 112021 ReportiiequniA122103142R21A122103142R2.BT EM6 (66)
12gLevel BuVi Date: 2021-05-03
110)
90)
FCC PART 15C PEAK

70,
50,
30,
10

4000 6800, 9600, 12400. 15200. 18000

Frequency {MHz)

Site no. 3m Chamdboer Data no.
Dis. / Ant. Sm 2020 MCTD12OS-3006 Ant. pol. HORIZONTAL
Limit FCC PART 15C PERK
Env., / Ins. 23.2%C/52.5% Engineer : Lynn
EUT
Power rating : AC1ZOV/GOHZ
Test Mode BT4.0  2402MHz Tx

10
1000 1600, 2200. 2800, 3400, 4000
Frequency (MHz)
Site no. 31 Chamiser Data no.
Dis. / Ant. : 3m 2020 HCTD1209-3006 Ant. pol. : HORTZONTAL
Limit : FOC PART 15C PERK
Eav. / Ins. 23.27C/52.5% Enginser Lynn
EUT :
Power rating : AC120V/60HZ
Test Mode BT4.0  2402MHz Tx
Ant. Cable Emission
No. Freg. Factor Loss  Reading  Level Limits Margin Remark
(MHz]  (dB/m)  (dB) (ABuv) (@Bu¥/wm) (dBuV/w)  (dB)
1 2402.000 28.01 ©0.92 94.47 87.46  ———-—

777777 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading.

The emission levels that are 20dB below the official
limit are not reported.

File: F:2021 ReportiJiequniA1Z2103142R2\A1Z2103142R2-BT.EMG (66)

1 Level (dBuV/m) Date: 2021-05-03

110
20
FCC PART 15C PEAK
70
FCC PART 15C AV
50—
30
10
4000 6800. 9600. 12400, 15200. 18000
Frequency {MHz)
Site no. 3m Chamber Data no.
Dis. / Ant. : 3m 2020 MCTD12OS-3006 Ant. pol. HORIZONTAL
Limit : FCC PART 15C PELK
Env., / Ins. 23.2%C/52.5% Engineer : Lynn
EUT :
Fower rating : ACLZOV/GOHZ
Test Mode : BT4.0  2402MHz Tx
Ant.  Cable Emission
Wo. Freq. Factor Loss Reading Level  Limite Margin Remark
(MHz) (dB/m) (dB)  (dBu¥)  (dBuV/m) (dBuW/m) (dB)
1 4804.000 32.61 1.38 44.52 43.33 74 .00 30.67 Pealk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
z

The emission levels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21123 Page 21 of 39




AUDIX )}

FCC ID:A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 51 File:

512021 Report\Jiequn'A172103142R2\A122103142R2-BT.EMG (66)

1 Level {dBu/ Date: 2021-05-03
110
90
FCC PART 15C PEAK
70
50
30
10
4000 6800, 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chanber Data no. @ S1
Dis. / Ant. : 3m 2020 MCTD1208-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C PERK
Env. / Ins 3.27C/52.5% Engineer : Lynn
EUT
Power rating : AC120V/60HZ
Test Mode BET4.0  2402MHz Tx
Data: 53 021 ReportiJiequniA122103142R21A122103142R2-BT.EMG (66)
{opLevel dBu Date: 2021-05-03
110
90
1 FCC PART 15C PEAK
70
50
30
10
1000 1600. 2200. 2800. 3400. 4000
Frequency {MHz)
Site no. 3m Chadoer Data no. : 53
Dis. / knt. 3m 2020 MCTD1208-3006 int. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. 23.27C/52.5% Engineer : Lynn
EUT
Power rating : AC1Z0V/60HZ
Test Mode BT4.0  2440MHz Tx
Ant.  Cable Emission
No. Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz)  (dB/m] (dB)  (dBuV)  (dBEu¥/m) (dBuV/ml  (dB)
1 2480.000 28.11 0.93 80.54 736  —mmm—m —mmoee Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official
limit are not reported.

Data: 52 File: F:2021 ReportiJiequn'A122103142R2\A172103142R2-BT.EM6 (66)
1 Level (dBuV/m) Date: 2021-05-03
110]
90|
FCC PART 15C PEAK
70|
FCC PART 15C AV
50| 1
30
10
4000 6800, 00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 52
Dis. / Ant. : 3w 2020 MCTD1205-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C FEAK
Eav. / Ins. : 23.27C/52.5% Engineer : Lynn
EUT :
Power rating : AC120V/60HZ
Test Mode : BT4.0  2402MHz Tx
Ant.  Cable Emission
No.  Freq. Factor Loss  Reading  Level Limits Margin Remari
(MHz]  (dB/m) (dB)  (dBuV)  (dBu¥/m] (dBuV/m)  (dB)
1 4804.000 32.61  1.38 44.57 43.38 74.00  30.62 Peak

Remarks: 1. Emission Level= Antenna Factor + Coble Loss + Reading.
2. The emission lewels that are 20dB below the official
limit are not reported.

Data: 54 File: F:12021 ReportiJiequniA1Z2103142R2\A122103142R2-BT.EM6 (66)
12pLevel (dBuVim) Date: 2021.05-03
110
20 1
FCC PART 15C PEAK
70
50
30
10
1000 1600. 2200. 2800, 3400, 4000
Frequency {MHz)
Fite no. i Sm Chamber Data no. :
Dis. / Ant. : 3m 2020 MCTD12OS-3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELK
Env. / Ins. : 23.2%C/52.5% Engineer : Lynn
EUT H
Power rating : ACLZOV/E0HI
Test HNode : BET4.0 2440MHz Tx
Ant. Cable Emission
No. Freq. Factor Loss Peading Level Limits Margin Remark
(MHz) (B /m) (dB) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 2440.000 28.11 0.93 9z2.38 B85.48  ——--—— —————— Pealk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID:A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 55 File:

Level (dBu!

1.

512021 Report\Jiequn'A172103142R2\A122103142R2-BT.EMG (66)

Date: 2021-05-03

110]

90|

FCC PART 15C PEAK

70|

50|

30|

Pover rating
Test Mode

Data: 57
Level {dBu/

1.

6800, 9600. 12400.
Frequency (MHz)

3m Chamber Data no.
3m 2020 MCTD1209-3006 Anc. pol.
FCC PART 15C PERK

3.27C/52.5% Engineer
LC120V/60HZ

BET4.0  2440MHz Tx

15200. 18000

55

: VERTICAL

Lynn

021 Report.JiequniA122103142R21A122103142R2-BT.EM6 (66)

Date: 2021.05-03

110]

90|

FCC PART 15C PEAK

70|

50|

30|

10|

4000

Site no.
Dis. / knt.
Limit

Env. / Ins.
EUT

Pover rating
Test Hode

6800. 9600. 12400.
Frequency {MHz)

3m Chadoer Data no.

3m 2020 MCTD120S-3006 int. pol.

FCC PART 15C PERK

23.27C/52.5% Engineer

LC1Z0V/ 60HZ

BT4.0  2440MHz Tx

15200. 18000

HORIZONTAL

Lynn

Data: 56 File: F:2021 ReportiJiequn'A122103142R2\A172103142R2-BT.EM6 (66)
1 Level (dBuV/m) Date: 2021-05-03
110]
90|
FCC PART 15C PEAK
70|
FCC PART 15C AV
50, 1
30
10
4000 6800, 600. 12400. 15200. 18000
Frequency (MHz)
Site no. am Chamioer Data no. : 56
Dis. / Ant. im 2020 MCTD1Z09-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C PERK
Env. / Ins. 3.27C/52.5% Enginser Lynn
EUT :
Power rating : AC120V/60HZ
Test Mode BT4.0  2440MHz Tx
Ant.  Cable Emission
No.  Freq. Factor Loss  Reading  Level Limits Margin Remari
(MHz) (dB/m) (4B}  (dBu¥]  [dBu¥/m) (dBuV/m) (dB)
1 4880.000 32.65  1.39 45.71 44.63 74.00  20.37 Peak

Remarks: 1.
z.

Emission Lewel= Antenna Factor + Ceble Loss + Reading.
The emission levels that are 20dB below the official
limit are not reported.

Data: 58 File: F:12021 ReportiJiequniA1Z2103142R2\A122103142R2-BT.EM6 (66)
12pLevel (dBuVim) Date: 2021.05-03
110
20
FCC PART 15C PEAK
70
PART 15C AV
50 T
30
10
4000 6800. 9600. 12400. 15200. 18000
Frequency {MHz)
Fite no. 3m Chamber Data no.
Dis. / Ant. 3m 2020 MCTD12OS-3006 Ant. pol. HORIZONTAL
Limit FCC PART 15C PERK
Env. / Ins. 23.2%C/52.5% Engineer Lynn
EUT H
Power rating : ACLZOV/E0HI
Test HNode ET4.0 2440MHz Tx
Ant. Cable Emission
No. Freq. Factor Loss Peading Level Limits Margin Remark
(MHz) (B /m) (dB) (dBuv) (ABuV/m)  (dBul/m) (dB]
1 4880.000 32.68 1.39 44,42 43 .34 74 .00 30.686 Pealk

Remarks: 1.

Emission Level= Antenna Factor + Csble Loss + Reading.
The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:A2HCT201

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 61 File: F:2021 ReportiJiequn'A122103142R2'\A172103142R2-BT.EM6 (66)
1 Level {dBu/ Date: 2021-05-03
110
90
1 FCC PART 15C PEAK
70
50
fors ot seniasch
30
10
1000 1600, 2200. 2800, 3400. 4000
Frequency (MHz)
Site no. 3m Chamber Data no. 61
Dis. / Ant 3m 2020 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C PERK
Env. / Ins 3.27C/52.5% Engineer Lynn
EUT
Power rating : AC120V/60HZ
Test Mode BET4.0  2480MHz Tx
nt. Cable Emission
No. Freg. Factor Loss Reading  Level Limits Margin Remari
(MHz)  (dB/w] (8B)  (dBu¥)  [dBu¥/m) (dBu¥/m)  (dB]
1 2480.000 28.17  0.94 51.50 7468 Peak

Remarks: 1.
z.

Emission Level= intenna Factor + Cable Loss + Reading.
The emission levels that are 20dB helow the official

limit are not reported.

Data: 63 021 ReportiJiequniA122103142R21A122103142R2-BT.EMG (66)
1 Level {dBu/ Date: 2021-05-03
110
90
FCC PART 15C PEAK

70
50
30
10

4000 6800. 9600. 12400. 15200. 18000

Frequency {MHz)

Site no. 3m Chadoer Data no.
Dis. / knt. 3m 2020 MCTD1208-3006 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PERK
Env. / Ins. 23.27C/52.5% Engineer Lynn
EUT
Power rating : AC1Z0V/60HZ
Test Mode BT4.0  2480MHz Tx

Data: 62 File: F:12021 ReportiJiequniA 122 103142R2\A122103142R2-BT.EMG (66)
12pLevel (dBuVim) Date: 2021-05-03
110)
90 1
FCC PART 5C PEAK
70|
50|
ST PR M—

e e btmbed Ak
30|
10

1000 1600, 00. 2800, 3400, 3000

Frequency (MHz)
Site no. 3m Chamber Data no. P62
Dis. / Ant. : 3m 2020 HCTD1205-3006 Ant. pol. : HORTZONTAL
Limic : FCC PART 15¢ PEAK
Env. / Ins. 3.27C/52.5% Engineer : Lynn
EUT H
Power rating : AC120V/60HZ
Test Mode BT4.0 24B80MHz Tx
Ant. Cable Emission
No. Freg. Factor Loss  Reading  Level Limits Margin Remark
(MHz) {dB/1) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

1 2480.000 28.17 0.94  95.52  85.68 Pesk

Data:

1

Remarks: 1.
z.

: 64
Level (dBuVim)

Emission Lewel= Antenna Factor + Ceble Loss + Reading.
The emission levels that are 20dB below the official
limit are not reported.

File: F:2021 ReportiJiequniA1Z2103142R2\A122103142R2 BT.EMG (66)
Date: 2021.05.03

110]
90|
FCC PART 15C PEAK
70|
PART 15C AV
50 4
30|
10
4000 6800. 9600. 12400. 15200. 18000
Frequency {MHz)
Site no. 3m Chamber Data no.
Dis. / knt. 3m 2020 MCTD12089-3006 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PERK
Env. / Ins. 23.27C/52.5% Enginser Lynn
EUT :
Power rating : AC1Z0V/60HZ
Test Mode BT4.0  2480MHz Tx
Ant.  Cable Emission
No. Freg. Factor Less Reading Level limits Margin Remark
(MHz] (dB/m) (dB)  (dBuV)  (dBu¥/m) (dBuV/m)  (dB)
1 4960.000 32.77  1.39 44.71 43.75 74.00  30.25 Peak

Remarks: 1.

Emission Level= Antenna Factor + Csble Loss + Reading.
The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:A2HCT201

AUDIX Tec

hnology (Shenzhen) Co., Ltd.

Data: 65 File:

Level (dBu!

1.

512021 Report\Jiequn'A172103142R2\A122103142R2-BT.EMG (66)
Date: 2021-05-03

110]

90|

FCC PART 15C PEAK

70|

50|

30|

Pover rating
Test Mode

6800, 9600. 12400. 15200. 18000
Frequency (MHz)
3m Chamber Data no. : 65
: 3m 2020 MCTD1205-3006 Ant. pol. : VERTICAL
FCC PART 15C PERK
3.27C/52.5% Engineer Lynn
LC120V/60HZ
BET4.0  2480MHz Tx

Data: 66 File: F:2021 ReportiJiequn'A122103142R2\A172103142R2-BT.EM6 (66)
1 Level (dBuV/m) Date: 2021-05-03
110]
90|
FCC PART 15C PEAK
70|
FCC PART 15C AV
50| 1
30
10
4000 6800, 600. 12400. 15200. 18000
Frequency (MHz)
Site no. am Chamioer Data no. : 66
Dis. / Ant. : 3w 2020 MCTD1205-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C PERK
Eav. / Ins. 3.27C/52.5% Enginser Lynn
EUT :
Power rating : AC120V/60HZ
Test Mode BT4.0  2480MHz Tx
Ant.  Cable Emission
No.  Freq. Factor Loss  Reading  Level Limits Margin Remari
(MHz]  (dB/m) (dB)  (dBuV)  (dBu¥/m] (dBuV/m)  (dB)
1 4960.000 32.77  1.39 44.21 43.25 74.00  30.75 Peak

Remarks: 1.
z.

Emission Lewel= Antenna Factor + Ceble Loss + Reading.
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:A2HCT201

5. CONDUCTED SPURIOUS EMISSIONS

5.1. Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. | PXA Signal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer
2. Attenuator Agilent 8491B MY39269201 | Oct.12,20 1 Year
3. RF Cable |HUBER+SUHNER| SUCOFLEX-106 505238/6 Apr.07,21 1 Year
5.2. Block Diagram of Test Setup
. Spectrum
AC Mains «—— Adapter — EUT | Analyzer
5.3. Limit
In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator
shall be at least 20dB below that in the 100kHz bandwidth within the band that contains the
highest level of the desired power.
5.4. Test Procedure
Use the test method descried in ANSI C63.10:
The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions With peak
detector.
5.5. Test result
PASS (The testing data was attached in the next pages.)
EUT: Tablet
M/N: CT9C08; CT9C18
Test date: 2021-04-28 Pressure: 102.1+1.0 kpa Humidity: 51.143.0%
Tested by: LILI Test site: RF site Temperature:22.840.6 °C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21123 Page 26 of 39
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74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:A2HCT201

GFSK
2402MHz

[ Keysight Spectrum Analyzer - Swegt S8

Keysight Spectrum Analyzer - Swept SA

Marker 1 25. 530000000000 GHz S A Type: Log-Pwr
NO: Fast () Trig: Free Run AvglHold:>100/100

P
IFGain:Low #Atten: 20 dB

Line 1 -27.35 dBm . Avg Type: Log-Pwr
NFE POz Wide 0 Trig: FreeRun AvglHold:>100/100
IFGainiLow __#Aften: 20 dB

Ref Offset 11 dB Mkr1 25.680 GHZ

Ref Offset 11 dB 7
10 dBidiv__Ref 20.00 dBm 47. dBm)
og

‘H! Bldi Ref 20.00 dBm

Display Line|
27.36 dBm

on off
E——
‘Center 2.402000 GHz ‘Span 3.000 MHz ‘Stop 26.000 GHz
#Res BW 100 kHz #VBW 300 kHz sweep 1,533 ms (1001 pts) [T E RN o #VBW 300 kHz Sweep 52,00 ms (1uo1 pts)
ST T T 5 ;
P—
i s | e s |
) | ) |
e | e | Mir—RefLvi
e ) | —— 1
More|
10f2
= e = _l
¥ oy Spectrum Al - Smegt S8 28 Kepsoht Spectnum Aayass - Swept SA e
0513043 P e 28 2021 o ise 0513210 P e 28, 2021
Marker 1 B40. 920000000 MHz ) Avg Type: Log-Pur _ Marker 2 2.400000000000 GHz ) Avg Type: Log-Pur _m
PRO: fast (g Trig: FreeRun AvglHold:>100/100 NFE PNO: fast (g Trig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB IFGain:Low #Atten: 20 dB Select Marker
»
] ] 400 000 GHZ] 2
Ref Offset 11 dB Ref Offset 11 dB ¢
Ref 20.00 dBm 10 dB/div__Ref 20.00 dBm -59.573 d Bmjy ——
Next Pk Right| Normal
| ESEmseEssnas | s
Next Pk Left| Delta
| I
S S Marker Delta Fixed
E—— .
'Start 0.0300 GHz ‘Stop 1.0000 GHz Stop 2.40500 GHz
Res BW 100 kHz #VBW 300 kHz sweep 3,200 ms (1001 pts) Mkr—CF #VBW 300 kHz sweep 1,000 ms (1001 pts) oft
[ pA00000GHz|  S9573dem[ |
e |
Mkr—RefLvi e | Properties>
—— 1
[ |
More| More|
1of2

L

[ Keysight Spectrum Analyzer - Swegt S8

Marker 1 3.601000000000 GHZ . Avg Type: Log-Pwr
NE hG o Trig: Free Run AvglHold:>100/100

\Flntow " _#Atten: 20 48

NextPeak

5 kri 3.601 GHZ
Ref 20.00 dBm -55.711 dBm

|
Next Pk Right
| |
Next Pk Left|
Y |
S A R S R
R |
‘Stop 10.000 GHz
#VBW 300 kHz sweep 29.27 ms (1001 pts) Mkr—CF|
| I N S R R Mkr—RefLvl
More|
1of2

s StaTUS. I
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AUDIX

FCC ID:A2HCT201

= Keysight Spectrum Ansiyzer - Swept 54 [ Keysight Spectrum Anslyzes - Smept 54
Marker 1 3.664000000000 GHz _ Avg Type: Log-Pwr
Y Trig: Free Run Avg|Hold:>100100

Marker 1 2.440252000000 GHz ~ Avg Type: Log-Pwr
PNO. Wide (g T7i0: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB IFGain Lo‘n #Amen: 20 dB
Refoffeet11 dB Mkr1 2.440 252 GH2 Ref ifact 11 68
Ref 20.00 dBm 8.6 Ref 20.00 dBm

o SPTATS

Stop 10.000 GHz
Sweep 29.27 ms (1001 pts)

Span 3.000 MHz| K
# 3 #VBW 300 kHz

Center 2.440000 GHz
Sweep 1.533 ms (1001 pts) E
FONCTION ___FUNCTION WIDTH

#Res BW 100 kHz #VBW 300 kHz
KA MGDE TRC SCL eI NCTION WO FUNCTC 3 WK MODE TH . 3
3664 GHz. 55,909 dBm _
: — IIII_
—_

[ Keysight Spectrum Analyzer - Swept S

Marker 1 25. EB-wIJDUDCIOIJU GHz _ Avg Type: Log-Pwr
PNO: Fast Lg) Trig: FreeRun Avg|Hold:>100H00
IFGain:Low #Atten: 20 dB

[ Keysight Spectrum Analyeer - Swept 54

Marker 1 749.740000000 Mz
ot ow

Avg Type: Log-Pwr
) Trig: Free Run AvgHold:>100100
#Atten: 20 dB:
Ref Offset 11 dB Ref Offset 11 dB
Ref 20.00 dBm Ref 20.00 dBm

T

D SRS SRR

Stop 26.000 GHz
Sweep 52.00 ms (1001 pts)

Start 10.000 GHz
es BW 100 kHz
NCTION __ FU

e
S
—_
—_
- 7

#VBW 300 kHz

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

Start 0.0300 GHz
#Res BW 100 kHz
IONWIOTH UNCTION

e
—_

#VBW 300 kHz

2B cm~mmnw
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FCC ID:A2HCT201

2480MHz

Keysight Spectrum Analyzer - Swept SA

Line 1 -26.21 dBm
e

[ Keysight Spectrum Analyzer - Swegt S8

aps 28, 2021
Avg Type: Log-Pwr
PNO: Wide Ly Trig: Free Run AvglHold:>100/100
IFGainiLow __#Aften: 20 dB

Marker 1 25.712000000000 GHz S A Type: Log-Pwr
NTE T T Trig: Free Run AvglHold:>100/100

PNO: G
IFGain:Low #Atten: 20 dB

oF 7 =
Ref Offset 11 dB Akr1 25.712 GHZ]

Ref Offset 11 dB 7
Ref 20.00 dBm -47.519 dBm

Ref 20.00 dBm

Display Line| s

2621 dBm
on off
—
‘Center 2.480000 GHz ‘Span 3.000 MHz 'Start 10.000 GHz ‘Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)fR=1ETICY NGNS Res BW 100 kHz #VBW 300 kHz Sweep 52.00 ms (1001 pts)
- X ¥ i U aoTH FL - " F E
| (e | |

Mkr—RefLvl

System
Display®
Settings

Sowma o
SSoma o mw s

H
8

H
8

[ Keysight Spectrum Analyzer - Swegt S8

Marker 1 889.420000000 MHz ) Avg Type:Log-Pur
NFE PNO: F Trig: Free Run AvglHold:>100/100

ast Cp)
IFGain:Low #Atten: 20 dB

[ Keysight Spectrum Analyzer - Swegt S8

Marker 2 2.500000000000 GHz ) Avg Type:Log-Pur
NFE PNO: Wi Trig: Free Run AvglHold:>100/100

Wide Cp)
IFGain:Low #Atten: 20 dB

Ref Offset 11 dB

Ref Offset 11 dB
Ref 20.00 dBm

Ref 20.00 dBm
Next Pk Right
—
Next Pk Left
—
Marker Delta
J—
'Start 0.0300 GHz ‘Stop 1.0000 GHz

#VBW 300 kHz Sweep 3.200 ms (1001 pts)] Mkr—CF

i ks s n
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6. 6dB BANDWIDTH TEST

6.1. Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. | PXA Signal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer
2. Attenuator Agilent 8491B MY39269201 | Oct.12,20 1 Year
3. RF Cable |HUBER+SUHNER| SUCOFLEX-106 505238/6 Apr.07,21 1 Year
6.2. Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.
6.3. Test Procedure

Use the test method descried in ANSI C63.10 clause 11.8.2:

The automatic bandwidth measurement capability of an instrument may be employed using the
X dB bandwidth mode with X set to 6 dB, if the functionality described in 11.8.1 (i.e., RBW =
100 kHz, VBW > 3 x RBW, and peak detector with maximum hold) is implemented by the
instrumentation function. When using this capability, care shall be taken so that the bandwidth
measurement is not influenced by any intermediate power nulls in the fundamental emission
that might be >6 dB.

6.4. Test Results

EUT: Tablet
M/N: CT9C08; CT9C18
Test date: 2021-04-27 Pressure: 102.1+1.0 kpa Humidity: 51.143.0%
Tested by: LILI Test site: RF site Temperature:22.840.6 'C
Frequency 6 dB bandwidth Limit
Test Mode (MHz) (kH2) (KHz)
2402 683.0 2 500
GFSK 2440 691.9 2 500
2480 687.8 2 500
Conclusion : PASS
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7. MAXIMUM PEAK OUTPUT POWER TEST

7.1. Test Equipment

Iltem| Equipment Manufacturer Model No. Serial No. | Last Cal. Cal.

Interval

1. | PXASignal Agilent N9030A | MY51380221 |Apr.07,21| 1 Year
Analyzer

2. Power meter Anritsu ML2487A 6K00002472 | Apr.07,21 1Year

3. Power Sensor Anritsu MAZ2491A 033005 Apr.06,21 1Year

4. Attenuator Agilent 8491B MY39269201 | Oct.12,20 1 Year

5. RF Cable |HUBER+SUHNER|SUCOFLEX-106| 505238/6 |Apr.07,21 1 Year
7.2. Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall
not exceed 1W(30dBm).

7.3. Test Procedure

Use the test method descried in ANSI C63.10 clause 11.9.1.3:
Connected the EUT’s antenna port to Power Sensor, and use power meter to test peak output

power.
7.4. Test Results
EUT: Tablet
M/N: CT9C08; CT9C18
Test date: 2021-04-21 Pressure: 102.3+1.0 kpa Humidity: 53.643.0%
Tested by: LILI Test site: RF site Temperature: 25.540.6°C
Test Frequency Peak output Power Limit
Mode (MHz) (dBm) (dBm)
2402 -5.88 30
GFSK 2440 -7.25 30
2480 -4.687 30
Conclusion: PASS
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8. BAND EDGE COMPLIANCE TEST

8.1. Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. Inst:e?i}al
1. PXA Signal Analyzer Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
2. Horn Antenna ETC MCTD 1209 | DRH15F03006 | Jul.30,20 | 1 Year
3. Amplifier HP 8449B 3008A02495 | Apr.07,21 | 1 Year
4. RF Cable HUBER+SUHNER|SUCOFLEX-106] 505238/6 Apr.07,21 | 1 Year

8.2. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall
be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

8.3. Test Produce

Use the test method descried in ANSI C63.10 clause 6.10:

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to

2485.5MHz) from the band-edge use below produce:

1. Choose a spectrum analyzer span that encompasses both the peak of the fundamental
emission and the band-edge emission under investigation. Set the analyzer RBW to
100KHz and with a video bandwidth 300KHz. Record the peak levels of the fundamental
emission and the relevant band-edge emission, Observe the stored trace and measure the
amplitude delta between the peak of the fundamental and the peak of the band-edge emission.
This is not a field strength measurement, it is only a relative measurement to determine the
amount by which the emission drops at the band edge relative to the highest fundamental
emission level.

2. Subtract the delta measured in step (1) from the maximum field strengths measured in clause
4 .The resultant field strengths are then used to determine band-edge compliance as required
by Section 15.205
For emissions above two bandwidths away from the band-edge use below produce:

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find
out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) This is pulse Modulation device a duty cycle factor was used to calculate average level

based measured peak level.
8.4. Test Results
Pass (The testing data was attached in the next pages.)

Note: If the PK measured levels comply with average limit, then the average level were deemed
to comply with average limit.
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M/N: CT9CO08

Data: 49 File: F:2021 Report\JiequniA1Z2103142R21A 122103142R2-BT fcc.EMG (60) Data: 50 File: F:2021 ReportiJiequniA1Z2103142R21A1Z2103142R2-BT fcc.EM6 (60)
1oplLevel (dBuVim) Date: 2021-05-25 1ppLevel (BuVim) Date: 2021-05-25
110 110

90 90 z
2
70 70
50 J 50 J
30 30
10| 10|
“2310 2329 2343 2386. 2405 “2310 2329 2348. 2367 2386. 2405
Frequency {MHz)
Site no. 3m Chanber 48 Site no. 3m Chember Data no. : 50
Dis. / hnt. : 3m 2020 MCTD1209-3006 Ant. : WERTICAL Dis. / hnt. 3m 2020 MCTD1208-3006 Ant. pol. HORIZONTAL
Limit : FCC PART 15C PELK Limit FCC PART 15C PELK
Env. / Ins. 23.2%C/52.5% Engineer Lynn Env., / Ins. 23.2%GC/52.5% Engineer Lynn
EUT EUT
Power rating : AC1ZOV/G6OHZ Power raving : AC1Z0V/60HZ
Test Mode BT4.0 240ZMHz Tx Test Mode BT4.0 Z40ZMHz Tx
int. Cable Emizsion int.  Cable Emizsion
No. Freq. Factor Loss Reading Level Limits Margin Remark No. Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) (dB/w]  (dB) {dBuv) (dBuv/m) (dBuV/m)  (dB) (MHz)  (dB/m)  {dB) (elBuv) (dBuv/m] (dBuV/m)  (dB)
1 2390.000 28.01 0.92  46.75  40.44  74.00 33.56  Peak 1 2390.000 28.01 0.92  46.65  40.3%  74.00 35.66  Peak
2 2402.340 28,01 0.82  81.08  T4.77  ———-—=  ——=-—e Peak z 240z.245 28,01 0.92  95.03  86.72  ----—v Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dB below the official Z. The emission levels that are 2Z0dB below the official
limit are not reported. limit are not reported.

Data: 59 File: F:2021 ReportiJiequniA122103142R21A122103142R2-BT fcc.EMG (60) Data: 60 File: F:2021 ReportiJiequniA122103142R21A122103142R2-BT fcc.EMG (60)
1zgleve! (BuVIm) Date: 2021-05-25 120L8vel (4BuVim) Date: 2021-05-25
110 110
90| 1 %0

FCC PART 5C PEAK i FCC PART 5C PEAK
70 70
FCC PART 15C AV FCC PART 15€ AV
50 50
30 30
10| 10|
2477 24836 2490.2 2496.8 2503.4 2510 2477 2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz) Frequency (MHz)
Site no. 3m Chardber Data no. 59 Site no. 3m Chamber Data no. 60
Dis. / knt. i 3m 2020 MCTD1209-3006 Ant. HORIZONTAL Dig. / Ant. 3m 2020 MCTD1209-3006 Ant.. pol. VERTICAL
Limit : FCC PART 15C PEAK Linmit FCC PART 15C PEAK
Env. / Ins. 23.2%C/52.5% Engineer : Lynn Env. / Ins. : 23.27C/52.5% Engineer : Lynn
EUT EUT
Power rating LC120V/ 60HZ Power rating AC120V/60HZ
Test Mode ET4.0 Z480MHz Tx Test HNode ET4.0 Z480MHz Tx
Ant. Cakble Emission Ant. Cable Emission
No. Freg. Factor Loss FReading Level  Limits Margin Remark Wo. Freq. Factor Loss Reading Level  Limits Margin Remark
(MHz) (dB/w) {AB)  (dBuV)  (dBu¥/m) (dBuV/m) (dB) (MEz) (dB/m) (dB)  (dBuV]  (dBu¥/m) (dBwV/ml  (dB)
1 2479.805 28.17 0.94 94.49 B8.35 —————— —————— Pealk 1 2479.838 28.17 0.94 8z2.09 75.95 —————— Pealk
2 2483.500 28.17 0.94 47.09 40.95 74.00 33.05 Peak 2 2483.500 28.17 0.94 46.95 40.81 74.00 33.19 Peak
3 2500.000 28.20 0.95  46.87  40.77  74.00 33.23  DPeak 3 2500.000 28.20 0.95  47.53  41.43 74,00 32.57  DPeak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB helow the official

limit are not reported.

Remarks: 1.
z.

Emission Level= intenna Factor + Cshle Loss + Reading.
The emission levels that are 20dB below the official

limit are not reported.
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M/N: CT9C18

Data: 47 File: F:12021 ReportLiiequniA122103142R2IA 122103142R2-BT.ENG (66) Data: 48 File: F:12021 ReportLiiequniA122103142R2A1Z2103142R2-BT.EMG (66)
42pLevel (dBuVim) Date: 2021-05.03 1zoLevel (dBuVim) Date: 2021-05-03
110 110)
90 2 9%
2
70 70|
50 50|
30 30|
10 10
%2310 2320, 2348 2386. 2405 %2310 2320, 2348. 2367, 2386. 2105
Frequency {MHz)
Site no. 3m Chanber 47 Site no. 3m Chamber Dats no. : 48
Dis. / hnt. : 3m 2020 MCTD1209-3006 Ant. HORIZONTAL Dis. / hnt. 3m 2020 MCTD1208-3006 Ant. pol. WERTICAL
Limit : FCC PART 15C PELK Limit FCC PART 15C PELK
Env. / Ins. 23.2*C/52.5% Engineer Lynn Env., / Ins. 23.2%GC/52.5% Engineer Lynn
EUT EUT
Power rating : AC1Z0V/60HZ Power raving : AC1Z0V/60HZ
Test Mode : BT4.0 2402MHz Tx Test Mode BT4.0 2402MHz Tx
int.  Ceble Emission int. Cable Enission
No. Freq. Factor Loss Reading Level Limits Margin Remark No. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz] [dB/w]  (dB) {dBuv) (dBu¥/w) [dBuv/m)  ([dB) (MHz)  (dB/m)  (dB) (dBuv) (dBu¥/m] [dBuv/m)  (dB)
1 2390.000 28.00 0.82  35.34  32.33  74.00 41.67  Peak 1 2350.000 28.01 0.92  40.37  33.36  74.00 40.64  Peak
2 2402.330 28.01 0.9z 96.21  §9.20  =mmmm=  —mmm—e Pesk z 2402.3i0 28.01 0.9z B83.04  76.08  ——--—- Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dB below the official Z. The emission levels that are 2Z0dB below the official
limit are nat reported. limit are not reported.
Data: 50 File: F:12021 ReportiJiequniA122103142R2\A 122103142R2-BT.EMG (66) Data: 60 File: F:12021 ReportiJiequniA 122 103142R2\A122103142R2-BT.EMG (66)
41218Vl (@BuvIm) Date: 2021-05-03 12pLevel (BuVim) Date: 2021-05-03
110 110)
90 1 90
FCC PART 5C PEAK 1 FCC PART 5C PEAK
70 70|
FCC PART 15C AV FCC PART 15€ AV
50 50|
"
30 30|
10 10
2477 21836 21902 21968 2503.4 2510 2477 21836 21002 24968 2503.4 2510
Frequency (MHz) Frequency (MHz)
Site no. 3m Chardber Data no. 59 Site no. 3m Chamber Data no. 60
Dis. / knt. i 3m 2020 MCTD1209-3006 Ant. HORIZONTAL Dig. / Ant. 3m 2020 MCTD1209-3006 Ant.. pol. VERTICAL
Limic : FCC PART 15C PEAK Limic FCC PART 15C PEAK
Env. / Ins. : £3.27C/52.5% Engineer : Lynn Env. / Ins. : 23.Z7C/52.5% Engineer : Lynn
EUT EUT
Power rating LC120V/ 60HZ Power rating AC120V/60HZ
Test Mode : BT4.0 2480MHz Tx Test HNode ET4.0 2480MHz Tx
Ant. Cakble Emission Ant. Cable Emission
No. Freg. Factor Loss Reading  Level  Limits Margin Remark Mo. Freq. Factor Loss Beading  Level  Limits Hargin Remark
(MEz) (dB/m) (dB)  {dBuV]  (dBu¥/m) (dBuV/m)  (dB) (MHz) (dB/m] (B} (dBuV)  [dBu¥/m) (dBwV/m)  [dB)
1 z2479.772 28.17 0.94 95.19 B8.35 —————— —————— Pealk 1 2479.772 28.17 0.94 81.37 74.53 —————— Pealk
2 2483.500 28.17 0.94 45.90 39.06 74.00 34.94 Peak 2 2483.500 28.17 0.94 46.60 39.76 74.00 34.24 Peak
3 2500.000 28.20 0.95  46.21  39.41  74.00 34.59  Peak 3 2500.000 28.20 0.95  45.74  35.94  74.00 35.06  Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading.
2. The emission lewels that are 20dB helow the official

limit are not reported.

Remarks: 1.
z.

Emission Level= intenna Factor + Cshle Loss + Reading.
The emission levels that are 20dB below the official

limit are not reported.
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9. POWER SPECTRAL DENSITY TEST

9.1. Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. | PXA Signal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer
2. Attenuator Agilent 8491B MY39269201 | Oct.12,20 1 Year
3. RF Cable |HUBER+SUHNER| SUCOFLEX-106 505238/6 Apr.07,21 1 Year
9.2. Limit
For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time
interval of continuous transmission.
9.3. Test Procedure
Use the test method descried in ANSI C63.10 clause 11.10.2:
a) Set analyzer center frequency to DTS channel center frequency.
b) Set the span to 1.5 times the DTS bandwidth.
c) Setthe RBW to 3 kHz < RBW < 100 kHz.
d) Setthe VBW >[3 x RBW].
e) Detector = peak.
f)  Sweep time = auto couple.
g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i)  Use the peak marker function to determine the maximum amplitude level within the RBW.
j) If measured value exceeds requirement, then reduce RBW (but no less than 3 kHz) and

repeat.

9.4. Test Results

EUT: Tablet
M/N: CT9C08; CT9C18
Test date: 2021-04-08~20 Pressure: 102.1+1.0 kpa Humidity: 51.143.0%
Tested by: LILI Test site: RF site Temperature:22.840.6 'C
Frequency Power density Limit
Test Mode (MH2) (dBm/3KH?) (dBm/3KH?)
2402 -37.160 8
GFSK 2440 -30.485 8
2480 -36.261 8
Conclusion : PASS
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10.ANTENNA REQUIREMENT

10.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are FPCB Antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of
the transmit antenna is 1.5dBi for CT9C08 and 1dBi for CT9C18.
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11. DEVIATION TO TEST SPECIFICATIONS
[NONE]

............................................................................. THE END  reeeeeresseessssesssssssssssssssssssssssssssssssssssssssssssssssssssnsns

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21123 Page 39 of 39



